-

.
.
.
g\éw@%@‘%ﬁ . . . . %ﬁe@%&%
.
e A

s
o
-
>§y o g@/&\
: - @@%&%{%\%E
Juira e » ' oy
e iy ccn)y.
_ anitaryS | .
e : : e DA -

.
- % . = x
. . : ! %
: s .
o .
e -
ig%sgé?%%}gg?%@%@%%%%\ﬁx %@%@%@ .

.
.




Contents

Section Page
Executive Summary ES-1
OVEIVIEW ..ttt bbbt b bbbt er e ES-1
Program DesCription ... ES-2
Comprehensive Rehabilitation Projects ..o, ES-2

Capacity Improvement Projects ..., ES-2

Wastewater Treatment Improvements/Storage Projects ...........coceevvvvvrenne ES-7

Preliminary Master Plan Projects..........ccoooeeoiiicniniicccec ES-11

List of Active Projects and Projects to be Appropriated for 2010...........covnvevenne ES-11

ACHVE ProJectS .. ES-11

Projects for 2010........covviiiviniiiiiiiii e ES-13
[...]
S5291 55248 1,370 10 14
PS148FM 147-00057A 1,500 4 6
PS 147 55268 3,000 8 10
PS 77 PS77DS 1,200 New 10
PS 379 201-00009 4 6

Note: The existing pipe sizes and lengths were obtained from the BTRSSO hydraulic model.

Total Estimated Construction Cost is $19,900,000.

Scheduled Design Appropriation Year is 2009.

Scheduled Construction Appropriation Year is 2011.

GNV310133631474.DOC/073550005

3-92

NOVEMBER 2009
REV. 4



Ps169

PS77  psise

70-00008

“170-00002

=
170-00001 @

0002/ pg112

,Gr

7110-00113-

=== New Force Main

New Storage Facility

East Baton Rouge Parish [] Parish Boundary

Legend
Proposed
New Pump N
Stations
EE==DNew Gravity Main

0

[ eee—

Existing

~ee - EXist. Gravity

Exist. Forcemain

4 Exist. Pump Station
@ Manholes\Nodes

2,500

5,000

O'Neal Ln. Pipeline Projects

SFU-C-0005
Project Vicinity Map

Figure 3-37

Program

WAZZ\PROMBTR_SSO_350589\MAPFILES\PDP-2009UPDATE-SCOTT_102009.MXD SGELPI 10/20/2009 12:37:09



SECTION 3. SOUTH BASIN PROJECTS

3.4.12 SFU-C-0006 (O’Neal Lane - Tiger Bend Road)

The SFU-C-0006 project has been combined with SFU-C-0005 (O’'Neal Lane - Jones Creek
Road). The combined project has been designated SFU-C-0005 (O'Neal Lane Pipeline
Projects) and is described in Section 3.4.11.

GNV310133631474.DOC/073550005 3-94 NOVEMBER 2009
REV.4



SECTION 3. SOUTH BASIN PROJECTS

3.5 South WWTP Projects
3.5.1 STP-C-0001 South WWTP - Phase 1

Project Description

Purpose of the Project/Background Information

The existing unit processes at the South WWTP have been designed and constructed to
process a peak hydraulic capacity of 119 mgd. The predicted future peak hydraulic flow to
this facility after improvements to collection and conveyance infrastructure is 273 mgd. The
C-P is also planning to consolidate the Central WWTT and the South WWTP, with all flow
being diverted to the South WWTP for treatment. The predicted future peak wet weather
flow from the Central WWTP is 93 mgd. Therefore, the total predicted wet weather peak
flow to the South WWTP after the Central Consolidation is 366 mgd. To treat and accept
either of the above noted flows, several wet weather improvements must be constructed at
the South WWTP. These improvements will be achieved in two projects, specifically STP-C-
0001 South WWTP - Phase 1 and STP-C-0002 South WWTP - Phase 2.

Location

The South WWTP is located at 2850 South Gardere Lane, and its outfall is located at
geographical coordinates of latitude 30° 20" 27” north and longitude 91° 08" 52” west.

Scope

The South WWTP will be upgraded to process wet-weather flows up to 366 mgd. Influent
flows will be equalized to allow not more than a 200 mgd maximum flow to the treatment
facilities. Sixty-six (66) million gallons of equalization storage will be provided for this
purpose.

The existing gravity pump station at the South WWTP will be modified as part of this
project to pump to a new headworks. An additional new raw sewage/equalization pump
station will also be constructed to convey flows from the forcemain (existing South
Suburban Transportation Network [STN]; new Pump Station 58A; and Central
Consolidation) system. This pump station will have the capability to pump either to the
headworks or to the storage facilities. This pump station will also accept flow from the
storage facilities when flow is allowed to be returned after a wet weather storage event. Raw
sewage pumped from the modified gravity pump station and the new forcemain pump
station to the process train will be directed into a new headworks facility sized to process
200 mgd. Both of the existing headworks facilities will be demolished and replaced by this
single system. The proposed headworks will screen and degrit the influent wastewater.

This project also includes odor control facilities for the influent pump stations, storage
facilities, and headworks. A new electrical substation is also included in this project. The
remainder of the South WWTP improvements are described in STP-C-0002 South WWTP -
Phase 2. All of the proposed Phase 1 improvements are shown on the process flow diagram
presented as Figure 3-38. Principal Phase 1 project elements are:

e Modify existing gravity pump station to pump 62 mgd to new headworks

e Construct a new raw sewage (138 mgd)/equalization (166 mgd) pump station and force
main system

GNV310133631474.DOC/073550005 3-95 NOVEMBER 2009
REV.4



SECTION 3. SOUTH BASIN PROJECTS

Below-grade concrete dry well/ wet well-type structure. No building.
Dry-pit submersible pumps operating from variable frequency drives (VFDs)
Electrical building to house electrical systems and controls

Facility includes discharge flow meters

Facility is covered and includes odor control provisions

Construct covered storage for flows in excess of 200 mgd

Circular lined above-ground tanks (3 at 16 MG and 1 at 6 mgd)

Return line with control valve and flowmeter to convey return flow to forcemain
system raw sewage pump station

Mixers are provided for 6 mgd tank that will receive initial flows. Hydrants will be
provided for cleaning.

Odor control facilities included

Construct 200 mgd headworks

Elevated facility, constructed of cast in place concrete

Facility contains both screening and grit removal equipment

Six screening channels

Six gravity vortex grit units

Odor control facilities included.

A splitter box is constructed on the end of the headworks structure to split plant
flow between the dry-weather and wet-weather process trains during wet-weather
events. Structure splits flow at 120-mgd to dry-weather train, and 80-mgd to wet-
weather train.

Construction of new electrical substation.

Yard piping

Site work

Demolition

Total Estimated Construction Cost is $90,000,000.

Scheduled Design Appropriation Year is 2008.

Scheduled Construction Appropriation Year is 2009.

GNV310133631474.DOC/073550005 3-96 NOVEMBER 2009

REV.4



Feet
—" — |
0 50 100 150 200

Legend

|AP

[l Phase 1
Phase 2

~ Tanks9-12

WB012009001GNY



SECTION 3. SOUTH BASIN PROJECTS

3.5.2 STP-C-0002 South WWTP - Phase 2

Project Description
Purpose of the Project/Background Information

Existing unit processes at the South WWTP have been designed and constructed to process
a peak hydraulic capacity of 119 mgd. The predicted future peak hydraulic flow to this
facility after improvements to collection and conveyance infrastructure is 273 mgd. The C-P
is also planning to consolidate the Central WWTP and the South WWTP, with all flow being
diverted to the South WWTP for treatment. The predicted future peak wet weather flow
from the Central WWTP is 93 mgd. Therefore, the total predicted wet weather peak flow to
the South WWTP after the Central Consolidation is 366 mgd. To treat and accept either of
the above noted flows, several wet weather improvements must be constructed at the South
WWTP. These improvements will be achieved in two projects, specifically STP-C-0001 South
WWTP - Phase 1 and STP-C-0002 South WWTP - Phase 2.

Location

The South WWTP is located at 2850 South Gardere Lane, and its outfall is located at
geographical coordinates of latitude 30° 20" 27” north and longitude 91°08" 52” west.

Scope: The South WWTP will be upgraded to process wet-weather flows up to 366 mgd. The
STP-C-0001 South WWTP Phase 1 project includes influent pumping, equalization storage,
and headworks facilities. This project begins downstream of the headworks, and includes
additional wet weather treatment improvements at the South WWTP. This project has two
portions to it, since some of the improvements are required due to wet weather and some
are required from the Draft Wastewater Master Plan (CH2M HILL, May 2008).

Wet Weather Improvements

From the headworks, preliminary treated wastewater up to 120 mgd will flow by gravity to
the existing primary clarifiers. Flows in excess of 120 mgd (up to 80 mgd) will flow from the
headworks to new solids contact basins. Under this scenario, up to 120 mgd of preliminary
treated wastewater will flow from the headworks through the existing primary clarifiers
and the existing trickling filters. The upgraded secondary treatment process will contain
both TFs and SC basins. Normally, flows up to 120 mgd will be pumped into the TFs and
then be pumped into the SC basins. Trickling Filter recirculation is part of the ongoing IAP
projects at the plant

Additional final settling tanks must also be provided to manage the 200 mgd wet-weather
flow condition. The existing disinfection system will be converted from gaseous chlorination
to ultraviolet light (UV) disinfection for flows up to 120 mgd, and hypochlorite disinfection
for excess flows above 120 mgd. The existing effluent pump station and outfall piping will
require expansion. These improvements are shown on Figure 3-46. Principal project
elements include the following:

e Construct Solids Contact Basin (200 mgd)

— Above grade rectangular concrete structure
— Aeration blowers located near the solids contact basin.
— Fine bubble diffused aeration system

GNV310133631474.DOC/073550005 3-99 NOVEMBER 2009
REV.4



SECTION 3. SOUTH BASIN PROJECTS

— Return activated and waste activated sludge pump stations for sludge return from
the final settling tanks to the solids contact basins, and for sludge wasting to the
gravity belt thickeners

— A splitter box is constructed on the end of the solids contact basins to distribute the
flow between the existing and proposed final settling tanks

Construct four additional final clarifiers at 160-foot diameter each
Conversion of disinfection to UV disinfection and hypochlorite disinfection
Construction of a new effluent PS (120 mgd)

— Existing PS will continue to be used to discharge wet weather flows in excess of 120
mgd up to 200 mgd

— New PS will consist of vertical turbine pumps mounted on a concrete slab. Discharge
piping and flow metering will be above grade.

Construction of parallel effluent pipeline and river outfall structure

Construction of odor control for the primary clarifiers effluent weirs and the existing
solids processing building.

Yard piping
Site work
Demolition

— Methane storage/ power conversion facilities
— Miscellaneous yard piping and electrical

Preliminary Master Plan Improvements

The Master Plan improvements, as outlined in the Draft Wastewater Master Plan
(CH2M HILL, May 2008), include the following principle project elements.

Secondary source consisting of on-site engine/ generators

Additional solids dewatering facilities

Repair of existing anaerobic digesters

Rehabilitation of existing buildings

Construction of a plant SCADA system

Construction of new laboratory, and administration buildings, and a new warehouse
facility

Total Estimated Construction Cost for the Wet Weather Improvements is $40,000,000.

Total Estimated Construction Cost for the Preliminary Master Plan Improvements is
$50,000,000.

Total Estimated Construction Cost for the entire project is $90,000,000.

Scheduled Design Appropriation Year is 2009.

Scheduled Construction Appropriation Year is 2010.

GNV310133631474.DOC/073550005 3-100 NOVEMBER 2009

REV.4



SECTION 3. SOUTH BASIN PROJECTS

3.5.3 South WWTP Immediate Action Projects

Project Description
Purpose of the Project/Project Background

The South WWTP is under consent decree due to NPDES Permit violations related to total
suspended solids (ITSS) and biochemical oxygen demand (BOD). The WWTP is presently
required to maintain a 30-mg TSS/L and 30-mg BOD/L monthly average and 45-mg TSS/L
and 45-mg BOD/L weekly average discharge standard.

A number of improvement projects will be implemented to assist the plant in complying
with its effluent permit limits. These improvements will be implemented early in the
program to bring the plant into compliance as soon as possible under dry weather
conditions.

The screenings improvements project that was formerly in this project has been moved to
STP-C-0001 (South WWTP Phase 1). The effluent pumping station stabilization project has
been completed.

Location
The South WWTP is located at 2850 South Gardere Lane.

Scope

The improvement projects have been grouped together for their implementation. A
description of each grouping of projects follows.

Primary Treatment Immprovements

Primary treatment improvements will be implemented to improve the reliability of the
primary settling tanks and consistently meet BOD and TSS effluent limits.

The first project element includes the addition of ferric chloride and polymer injection
systems for enhanced BOD/TSS removal. This element includes installation of chemical
storage and feed systems on both the gravity and forcemain trains of the plant.

The second project element includes various improvements to the primary settling tanks to
improve their mechanical reliability. There are six existing tanks. Several of these tanks
currently experience significant down time due to issues with mechanical reliability. DPW
operations staff also experience difficulty in removing sludge from the clarifiers, which
could be associated with issues such as improper collector mechanism speed, pump
capacities, pump cycle times, or a combination thereof. The following improvements have
been identified for enhanced operational reliability:

e Repair/Replace clarifier mechanisms and components. Improvements include
replacement of boards, wear strips, sprockets, drives, and expansion joints. Some
clarifiers will require new chain.

¢ Replace existing sludge pumps. The current piston pumps have significant
maintenance problems. New pumps will be installed to ensure sludge removal design
criteria are met.

GNV310133631474.DOC/073550005 3-101 NOVEMBER 2009
REV.4



SECTION 3. SOUTH BASIN PROJECTS

e Replace large inlet plug valves on clarifiers 1, 2, 3, and 4. Existing valves (32 valves
total) are maintenance intensive. These valves will be replaced.

The third project element includes the addition of flow control/flow measurement devices
at several splitter boxes. The plant has several structures designed to split the flow between
process trains, and between discrete basins. These flow splits occur by gravity flow over
weir gates. Currently, there is no means to monitor or control the flow splits, or determine
proper distribution to downstream facilities. To improve this, weir gate electric actuators
and level (flow) elements will be installed at splitter boxes No. 1 and 2.

Trickling Filter Improvements

The secondary treatment process consists of two separate trickling filter, final settling tank,
and effluent PS trains. An upstream splitter box receives flow from the primary clarifiers,
and splits it to the two secondary trains. The following improvements will assist in
achieving permit compliance.

e Construction of a new Trickling Filter Influent Pump Station. This includes two
independent sides, the Trickling Filter Recirculation Pump Station and the Trickling
Filter Effluent Pump Station. The Recirculation Pump Station is needed to maintain
proper wetting rates on the trickling filters

o Construction of new Electrical Building.

e Construction of new flow splitting structure to divide the pump station effluent flow
among existing clarifiers

e Construction of new piping, valves, flow meters, pipe supports, concrete structures,
piping tie-ins, and other work to deliver primary effluent flow to the new station, to
pump primary effluent to the existing trickling filter splitter boxes at a controlled rate, to
deliver return flow from the trickling filters to the new pump station, and to deliver
trickling filter effluent at a controlled rate to the flow splitting structure and form there
to the existing clarifiers.

e Primary Effluent Pump Stations Improvements. There are two existing primary
effluent pump stations, with two separate wet wells. The wet wells are hydraulically
connected by an existing pipe. The pumps operate off various wet well levels to pump
primary effluent to the trickling filter splitter box. The new trickling filter recirculation
pump station will discharge into the primary effluent pump stations' wet wells. A